Report No.: SSP24100031-3E

FCC ID:2BLR2-CP04G

Test Data Appendix of Test Report

1. Duty Cycle
Condition Mode Frequency (MHz) Antenna Duty Cycle (%) Correction Factor (dB) 1/T (kHz)
NVNT a 5180 Antl 32.06 4.94 4.1
NVNT a 5200 Antl 32.19 4.92 4.08
NVNT a 5240 Antl 31.85 4.97 4.1
NVNT n20 5180 Antl 30.23 5.2 4.46
NVNT n20 5200 Antl 30.36 5.18 4.44
NVNT n20 5240 Antl 30.23 5.2 4.46
NVNT n40 5190 Antl 35.25 4.53 7.75
NVNT n40 5230 Antl 48.85 3.11 7.81
NVNT ac20 5180 Antl 27.59 5.59 5.08
NVNT ac20 5200 Antl 27.3 5.64 51
NVNT ac20 5240 Antl 27.3 5.64 51
NVNT ac40 5190 Antl 47.37 3.24 9.26
NVNT ac40 5230 Antl 39.56 4.03 9.26
NVNT ax20 5180 Antl 50 3.01 7.19
NVNT ax20 5200 Antl 36.87 4.33 7.19
NVNT ax20 5240 Antl 53.46 2.72 7.19
NVNT ax40 5190 Antl 34.02 4.68 10.1
NVNT ax40 5230 Antl 42.49 3.72 10.1
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2. Maximum Conducted Output Power

Condition | Mode Frequency Antenna Conducted Power Duty Factor Total Power Limit Verdict
(MHz) (dBm) (dB) (dBm) (dBm)
NVNT a 5180 Antl 1.98 4.94 6.92 24 Pass
NVNT a 5200 Antl 1.57 4,92 6.49 24 Pass
NVNT a 5240 Antl 0.04 4.97 5.01 24 Pass
NVNT n20 5180 Antl 13 5.2 6.5 24 Pass
NVNT n20 5200 Antl 1.03 5.18 6.21 24 Pass
NVNT n20 5240 Antl 0.62 5.2 5.82 24 Pass
NVNT n40 5190 Antl -0.32 453 421 24 Pass
NVNT n40 5230 Antl -0.76 3.11 2.35 24 Pass
NVNT ac20 5180 Antl 0.17 5.59 5.76 24 Pass
NVNT ac20 5200 Antl -0.39 5.64 5.25 24 Pass
NVNT ac20 5240 Antl -1.39 5.64 4.25 24 Pass
NVNT ac40 5190 Antl -0.64 3.24 2.6 24 Pass
NVNT ac40 5230 Antl -1.61 4.03 2.42 24 Pass
NVNT ax20 5180 Antl 1.99 3.01 5 24 Pass
NVNT ax20 5200 Antl 1.33 4.33 5.66 24 Pass
NVNT ax20 5240 Antl 0.52 2.72 3.24 24 Pass
NVNT ax40 5190 Antl -1.25 4.68 3.43 24 Pass
NVNT ax40 5230 Antl -1.98 3.72 1.74 24 Pass
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RF SENSE:PULSE [ [04:44:42 PM Oct 16, 2024
Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio Std: None LESEErCY
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center Freq
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Center 5.18 GHz
CF Step
#Res BW 1 MHz #VBW 3 MHz 4000000 MHz
Auto Man

Channel Power Power Spectral Density

1.98 dBm 20 MHz -71.03 dBm /Hz

MSG STATUS.

Power NVNT a 5180MHz Antl

| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE [ [04:48:25 PM Oct 16, 2024
Center Freq 5.200000000 GHz Center Freq: 5.200000000 GHz Radio Std: None LESEErCY
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.200000000 GHz

Center 5.2 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density
Freq Offset

1.57 dBm 20 MHz -71.44 dBm /Hz 0 Hz

MSG STATUS.

Power NVNT a 5200MHz Antl
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| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE] [ [04:50:14 PMOct 16, 2024
Center Freq 5.240000000 GHz Center Freq: 5.240000000 GHz Radio Std: None LESEErCY
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.240000000 GHz

Center 5.24 GHz
CF Step
#Res BW 1 MHz #VBW 3 MHz 4000000 MHz
Auto Man

Channel Power Power Spectral Density

0.04 dBm /20 MHz -72.97 dBm /Hz

MSG STATUS.

Power NVNT a 5240MHz Antl

| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE [ [04:52:31 PMOct 16, 2024
Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio Std: None LESEErCY
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center Freq
5.180000000 GHz

Center 5.18 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density
Freq Offset

1.30 dBm 20 MHz -71.71 dBm /Hz 0 Hz

MSG STATUS.

Power NVNT n20 5180MHz Antl
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| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE [ [04:54:23 PM Oct 16, 2024
Center Freq 5.200000000 GHz Center Freq: 5.200000000 GHz Radio Std: None LESEErCY
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.200000000 GHz

Center 5.2 GHz
CF Step
#Res BW 1 MHz #VBW 3 MHz 4000000 MHz
Auto Man

Channel Power Power Spectral Density

1.03 dBm 20 MHz -71.98 dBm /Hz

MSG STATUS.

Power NVNT n20 5200MHz Antl

| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE [ [04:56:08 PM Oct 16, 2024
Center Freq 5.240000000 GHz Center Freq: 5.240000000 GHz Radio Std: None LESEErCY
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.240000000 GHz

Center 5.24 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density
Freq Offset

0.62 dBm /20 MHz -72.39 dBm /Hz 0 Hz

MSG STATUS.

Power NVNT n20 5240MHz Antl



Report No.: SSP24100031-3E FCC ID:2BLR2-CP04G

| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE [ [05:10:56 PM Oct 16, 2024
Center Freq 5.190000000 GHz Center Freq: 5.190000000 GHz Radio Std: None LESEErCY
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.190000000 GHz

Center 5.19 GHz
CF Step
#Res BW 1 MHz #VBW 3 MHz 8.000000 MHz
Auto Man

Channel Power Power Spectral Density

-0.32 dBm 140 MHz -76.34 dBm /Hz

MSG STATUS.

Power NVNT n40 5190MHz Antl

| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE [ [05:13:30 PM Oct 16, 2024
Center Freq 5.230000000 GHz Center Freq: 5.230000000 GHz Radio Std: None LESEErCY
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.230000000 GHz

Center 5.23 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density
Freq Offset

-0.76 dBm 140 MHz -76.78 dBm /Hz 0 Hz

MSG STATUS.

Power NVNT n40 5230MHz Antl



Report No.: SSP24100031-3E FCC ID:2BLR2-CP04G

| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE [ [04:59:23 PM Oct 16, 2024
Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio Std: None LESEErCY
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center Freq
5.180000000 GHz

Center 5.18 GHz
CF Step
#Res BW 1 MHz #VBW 3 MHz 4000000 MHz
Auto Man

Channel Power Power Spectral Density

0.17 dBm /20 MHz -72.84 dBm /Hz

MSG STATUS.

Power NVNT ac20 5180MHz Antl

| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE [ [05:01:1 PM Oct 16, 2024
Center Freq 5.200000000 GHz Center Freq: 5.200000000 GHz Radio Std: None LESEErCY
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.200000000 GHz

Center 5.2 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density
Freq Offset

-0.39 dBm /20 MHz -73.40 dBm /Hz 0 Hz

MSG STATUS.

Power NVNT ac20 5200MHz Antl
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| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE] [ |05:03:07 PMOct 16, 2024
Center Freq 5.240000000 GHz Center Freq: 5.240000000 GHz Radio Std: None LESEErCY
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.240000000 GHz

Center 5.24 GHz
CF Step
#Res BW 1 MHz #VBW 3 MHz 4000000 MHz
Auto Man

Channel Power Power Spectral Density

-1.39 dBm 20 MHz -74.40 dBm /Hz

MSG STATUS.

Power NVNT ac20 5240MHz Antl

| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE [ [05:15:52 PM Oct 16, 2024
Center Freq 5.190000000 GHz Center Freq: 5.190000000 GHz Radio Std: None LESEErCY
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.190000000 GHz

Center 5.19 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density
Freq Offset

-0.64 dBm 40 MHz -76.66 dBm /Hz 0 Hz

MSG STATUS.

Power NVNT ac40 5190MHz Antl



Report No.: SSP24100031-3E FCC ID:2BLR2-CP04G

| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE [ [05:17:50 PM Oct 16, 2024
Center Freq 5.230000000 GHz Center Freq: 5.230000000 GHz Radio Std: None LESEErCY
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.230000000 GHz

Center 5.23 GHz
CF Step
#Res BW 1 MHz #VBW 3 MHz 8.000000 MHz
Auto Man

Channel Power Power Spectral Density

-1.61 dBm 40 MHz -77.63 dBm /Hz

MSG STATUS.

Power NVNT ac40 5230MHz Antl

| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE [ [05:20:33 PM Oct 16, 2024
Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio Std: None LESEErCY
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center Freq
5.180000000 GHz

Center 5.18 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density
Freq Offset

1.99 dBm 20 MHz -71.02 dBm /Hz 0 Hz

MSG STATUS.

Power NVNT ax20 5180MHz Antl



Report No.: SSP24100031-3E FCC ID:2BLR2-CP04G

| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE [ [05:22:25 PM Oct 16, 2024
Center Freq 5.200000000 GHz Center Freq: 5.200000000 GHz Radio Std: None LESEErCY
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.200000000 GHz

Center 5.2 GHz
CF Step
#Res BW 1 MHz #VBW 3 MHz 4000000 MHz
Auto Man

Channel Power Power Spectral Density

1.33 dBm /20 MHz -71.68 dBm /Hz

MSG STATUS.

Power NVNT ax20 5200MHz Antl

| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE [ [05:24:06 PM Oct 16, 2024
Center Freq 5.240000000 GHz Center Freq: 5.240000000 GHz Radio Std: None LESEErCY
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.240000000 GHz

Center 5.24 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density
Freq Offset

0.52 dBm /20 MHz -72.49 dBm /Hz 0 Hz

MSG STATUS.

Power NVNT ax20 5240MHz Antl



Report No.: SSP24100031-3E FCC ID:2BLR2-CP04G

| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE [ [05:26:16 PM Oct 16, 2024
Center Freq 5.190000000 GHz Center Freq: 5.190000000 GHz Radio Std: None LESEErCY
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.190000000 GHz

Center 5.19 GHz
CF Step
#Res BW 1 MHz #VBW 3 MHz 8.000000 MHz
Auto Man

Channel Power Power Spectral Density

-1.25 dBm 40 MHz -717.27 dBm /Hz

MSG STATUS.

Power NVNT ax40 5190MHz Antl

| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE [ [05:28:36 PM Oct 16, 2024
Center Freq 5.230000000 GHz Center Freq: 5.230000000 GHz Radio Std: None LESEErCY
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.230000000 GHz

Center 5.23 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density
Freq Offset

-1.98 dBm 40 MHz -78.00 dBm /Hz 0 Hz

MSG STATUS.

Power NVNT ax40 5230MHz Antl



Report No.: SSP24100031-3E

FCC ID:2BLR2-CP04G

3. -26dB Bandwidth

Condition Mode Frequency (MHz) Antenna -26 dB Bandwidth (MHz) Verdict
NVNT a 5180 Antl 23.531 Pass
NVNT a 5200 Antl 22.552 Pass
NVNT a 5240 Antl 23.887 Pass
NVNT n20 5180 Antl 23.803 Pass
NVNT n20 5200 Antl 25.105 Pass
NVNT n20 5240 Antl 24.816 Pass
NVNT n40 5190 Antl 43.334 Pass
NVNT n40 5230 Antl 44.116 Pass
NVNT ac20 5180 Antl 23.908 Pass
NVNT ac20 5200 Antl 24.896 Pass
NVNT ac20 5240 Antl 24.909 Pass
NVNT ac40 5190 Antl 42.245 Pass
NVNT ac40 5230 Antl 42.662 Pass
NVNT ax20 5180 Antl 24.397 Pass
NVNT ax20 5200 Antl 25.834 Pass
NVNT ax20 5240 Antl 27.295 Pass
NVNT ax40 5190 Antl 43.572 Pass
NVNT ax40 5230 Antl 43.082 Pass




Report No.: SSP24100031-3E

FCC ID:2BLR2-CP04G

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.180000000 GHz

#IFGain:Low

-

[04:45:22 PM Oct 16, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 5.180000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Mkr3 6.191728 GHz
-29.880 dBm

Center Freq
5.180000000 GHz

e

Span 30 MHz
Sweep 1.333 ms|

Center 5.18 GHz
#Res BW 300 kHz

CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 11.9 dBm

Occupied Bandwidth
16.756 MHz
-37.504 kHz
23.53 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT a 5180MHz Antl

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[04:48:47 PM Oct 16, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.200000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.200000000 GHz

#|FGain:Low Radio Device: BTS

Mkr3 6.211228 GHZ

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.200000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.2 GHz
#Res BW 300 kHz

CF Step
3.000000 MHz
Man

#VBW 1 MHz

Total Power 11.4 dBm

Occupied Bandwidth
16.698 MHz
-48.036 kHz
22.55 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT a 5200MHz Antl



Report No.: SSP24100031-3E

FCC ID:2BLR2-CP04G

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.240000000 GHz

#IFGain:Low

-

[04:50:33 PM Oct 16, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: §.240000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Mkr3 6.2561934 GHz
-30.551 dBm

Center Freq
5.240000000 GHz

-~

Span 30 MHz
Sweep 1.333 ms|

Center 5.24 GHz
#Res BW 300 kHz

CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 10.6 dBm

Occupied Bandwidth

16.633 MHz
-9.509 kHz
23.89 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT a 5240MHz Antl

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[04:52:51 PM Oct 16, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.180000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.180000000 GHz

#|FGain:Low Radio Device: BTS

Mkr3 6.191852 GHz

Ref Offset 2.69 dB
Ref 22.69 dBm

Center Freq
5.180000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.18 GHz
#Res BW 300 kHz

CF Step
3.000000 MHz
Man

#VBW 1 MHz

Total Power 11.8 dBm

Occupied Bandwidth
17.924 MHz
-49.909 kHz
23.80 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT n20 5180MHz Antl



Report No.: SSP24100031-3E

FCC ID:2BLR2-CP04G

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.200000000 GHz

#IFGain:Low

-

[04:54:44 PM Oct 16, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6.200000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Mkr3 6.212519 GHz
-33.666 dBm

Center Freq
5.200000000 GHz

itk

Span 30 MHz
Sweep 1.333 ms|

Center 5.2 GHz
#Res BW 300 kHz

CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 11.3 dBm

Occupied Bandwidth
17.886 MHz
-33.222 kHz
25.11 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT n20 5200MHz Antl

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[04:56:28 PM Oct 16, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: §.240000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.240000000 GHz

#|FGain:Low Radio Device: BTS

Mkr3 6.252368 GHZ
-31.963 dBm

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.240000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.24 GHz
#Res BW 300 kHz

CF Step
3.000000 MHz
Man

#VBW 1 MHz

Total Power 10.6 dBm

Occupied Bandwidth
17.892 MHz
-39.865 kHz
24.82 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT n20 5240MHz Antl



Report No.: SSP24100031-3E

FCC ID:2BLR2-CP04G

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.190000000 GHz

#IFGain:Low

-

[05:11:49 PM Oct 16, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 5.190000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Mkr3 6.211612 GHZ
-38.071 dBm

Center Freq
5.190000000 GHz

Span 60 MHz
Sweep 1.333 ms|

Center 5.19 GHz
#Res BW 300 kHz

CF Step

#/BW 1 MHz 6.000000 MHz

Total Power 8.91 dBm

Occupied Bandwidth
36.249 MHz
-54.801 kHz
43.33 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT n40 5190MHz Antl

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[05:13:48 PM Oct 16, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: §.230000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.230000000 GHz

#|FGain:Low Radio Device: BTS

Mkr3 6.252019 GHz

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.230000000 GHz

Span 60 MHz
Sweep 1.333 ms|

Center 5.23 GHz
#Res BW 300 kHz

CF Step
6.000000 MHz
Man

#VBW 1 MHz

Total Power 7.91 dBm

Occupied Bandwidth
36.263 MHz
-39.483 kHz
44.12 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT n40 5230MHz Antl



Report No.: SSP24100031-3E

FCC ID:2BLR2-CP04G

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.180000000 GHz

#IFGain:Low

-

[04:59:43 PM Oct 16, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 5.180000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Mkr3 5.191895 GHz
-32.835 dBm

Center Freq
5.180000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.18 GHz
#Res BW 300 kHz

CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 10.9 dBm

Occupied Bandwidth
17.961 MHz
-58.445 kHz
23.91 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT ac20 5180MHz Antl

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[05:01:40 PM Oct 16, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.200000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.200000000 GHz

#|FGain:Low Radio Device: BTS

Mkr3 6.212379 GHz

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.200000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.2 GHz
#Res BW 300 kHz

CF Step
3.000000 MHz
Man

#VBW 1 MHz

Total Power 10.1 dBm

Occupied Bandwidth
17.868 MHz
-69.141 kHz
24.90 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT ac20 5200MHz Antl



Report No.: SSP24100031-3E

FCC ID:2BLR2-CP04G

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.240000000 GHz

#IFGain:Low

-

[05:03:26 PM Oct 16, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: §.240000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Mkr3 6.2562429 GHz
-33.953 dBm

Center Freq
5.240000000 GHz

poine

Span 30 MHz
Sweep 1.333 ms|

Center 5.24 GHz
#Res BW 300 kHz

CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 9.30 dBm

Occupied Bandwidth
17.870 MHz
-25.919 kHz
24.91 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT ac20 5240MHz Antl

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[05:16:10 PM Oct 16, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.190000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.190000000 GHz

#|FGain:Low Radio Device: BTS

Mkr3 6.211057 GHZ

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.190000000 GHz

Span 60 MHz
Sweep 1.333 ms|

Center 5.19 GHz
#Res BW 300 kHz

CF Step
6.000000 MHz
Man

#VBW 1 MHz

Total Power 8.64 dBm

Occupied Bandwidth
36.240 MHz
-65.938 kHz
42.25 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT ac40 5190MHz Antl



Report No.: SSP24100031-3E

FCC ID:2BLR2-CP04G

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.230000000 GHz

#IFGain:Low

-

[05:18:08 PM Oct 16, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: §.230000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Mkr3 6.261297 GHZ
-36.951 dBm

Center Freq
5.230000000 GHz

Span 60 MHz
Sweep 1.333 ms|

Center 5.23 GHz
#Res BW 300 kHz

CF Step

#/BW 1 MHz 6.000000 MHz

Total Power 7.63 dBm

Occupied Bandwidth
36.212 MHz
-33.909 kHz
42.66 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT ac40 5230MHz Antl

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[05:20:53 PM Oct 16, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.180000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.180000000 GHz

#|FGain:Low Radio Device: BTS

Mkr3 6.192173 GHZ

Ref Offset 2.69 dB
Ref 22.69 dBm

Center Freq
5.180000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.18 GHz
#Res BW 300 kHz

CF Step
3.000000 MHz
Man

#VBW 1 MHz

Total Power 11.6 dBm

Occupied Bandwidth
19.062 MHz
-25.685 kHz
24.40 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT ax20 5180MHz Antl



Report No.: SSP24100031-3E

FCC ID:2BLR2-CP04G

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.200000000 GHz

#IFGain:Low

-

[05:22:46 PM Oct 16, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6.200000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Mkr3 6.212898 GHz
-29.733 dBm

Center Freq
5.200000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.2 GHz
#Res BW 300 kHz

CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 10.8 dBm

Occupied Bandwidth
19.051 MHz
-19.400 kHz
25.83 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT ax20 5200MHz Antl

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[05:24:25 PM Oct 16, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: §.240000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.240000000 GHz

#|FGain:Low Radio Device: BTS

Mkr3 5.253657 GHz

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.240000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.24 GHz
#Res BW 300 kHz

CF Step
3.000000 MHz
Man

#VBW 1 MHz

Total Power 9.82 dBm

Occupied Bandwidth

19.064 MHz
9.749 kHz
27.29 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT ax20 5240MHz Antl



Report No.: SSP24100031-3E

FCC ID:2BLR2-CP04G

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.190000000 GHz

#IFGain:Low

-

[05:26:35 PM Oct 16, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 5.190000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Mkr3 6.211733 GHZ
-36.620 dBm

Center Freq
5.190000000 GHz

Span 60 MHz
Sweep 1.333 ms|

Center 5.19 GHz
#Res BW 300 kHz

CF Step

#/BW 1 MHz 6.000000 MHz

Total Power 8.87 dBm

Occupied Bandwidth
37.730 MHz
-52.987 kHz
43.57 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT ax40 5190MHz Antl

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[05:28:58 PM Oct 16, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: §.230000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.230000000 GHz

#|FGain:Low Radio Device: BTS

Mkr3 6.2561529 GHz

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.230000000 GHz

Span 60 MHz
Sweep 1.333 ms|

Center 5.23 GHz
#Res BW 300 kHz

CF Step
6.000000 MHz
Man

#VBW 1 MHz

Total Power 7.67 dBm

Occupied Bandwidth
37.820 MHz
-12.352 kHz
43.08 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT ax40 5230MHz Antl



Report No.: SSP24100031-3E

FCC ID:2BLR2-CP04G

4. Occupied Channel Bandwidth

Condition Mode Frequency (MHz) Antenna 99% OBW (MHz)
NVNT a 5180 Antl 16.518
NVNT a 5200 Antl 16.516
NVNT a 5240 Antl 16.488
NVNT n20 5180 Antl 17.733
NVNT n20 5200 Antl 17.688
NVNT n20 5240 Antl 17.738
NVNT n40 5190 Antl 36.295
NVNT n40 5230 Antl 36.29
NVNT ac20 5180 Antl 17.667
NVNT ac20 5200 Antl 17.724
NVNT ac20 5240 Antl 17.683
NVNT ac40 5190 Antl 36.234
NVNT ac40 5230 Antl 36.354
NVNT ax20 5180 Antl 18.976
NVNT ax20 5200 Antl 18.974
NVNT ax20 5240 Antl 18.946
NVNT ax40 5190 Antl 37.969
NVNT ax40 5230 Antl 37.963




Report No.: SSP24100031-3E

FCC ID:2BLR2-CP04G

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.180000000 GHz

#IFGain:Low

. Trig: Free Run

[04:45:12 PM Oct 16, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.180000000 GHz
Avg|Hold: 100/100

Frequency

Radio Device: BTS

#Atten: 30 dB

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.18 GHz
#Res BW 200 kHz

Occupied Bandwidth

Mkr1 6.176307 GHZ
-3.5611 dBm

Center Freq
5.180000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#VBW 620 kHz 3.000000 MHz

Total Power 12.0 dBm

16.518 MHz

Transmit Freq Error
x dB Bandwidth

-35.828 kHz
23.01 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT a 5180MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.200000000 GHz

#IFGain:Low

. Trig: Free Run

[04:48:36 PM Oct 16, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.200000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.2 GHz
#Res BW 200 kHz

Occupied Bandwidth
16.516 MHz
-48.519 kHz
21.56 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 6.197174 GHZ

Center Freq
5.200000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

#VBW 620 kHz

Total Power 11.5 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT a 5200MHz Antl



Report No.: SSP24100031-3E

FCC ID:2BLR2-CP04G

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.240000000 GHz

#IFGain:Low

-

[04:50:23 PM Oct 16, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: §.240000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.24 GHz
#Res BW 200 kHz

Occupied Bandwidth

Mkr1 5.242475 GHZ
-5.0112 dBm

Center Freq
5.240000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#VBW 620 kHz 3.000000 MHz

Total Power 10.7 dBm

16.488 MHz

Transmit Freq Error
x dB Bandwidth

-44.695 kHz
23.19 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT a 5240MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.180000000 GHz

#IFGain:Low

. Trig: Free Run

[04:52:41 PM Oct 16, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.180000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.18 GHz
#Res BW 200 kHz

Occupied Bandwidth
17.733 MHz
-38.307 kHz
23.40 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 6.181224 GHZ

Center Freq
5.180000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

#VBW 620 kHz

Total Power 12.0 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT n20 5180MHz Antl



Report No.: SSP24100031-3E

FCC ID:2BLR2-CP04G

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.200000000 GHz

#IFGain:Low

-

[04:54:33 PM Oct 16, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6.200000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Mkr1 6.198332 GHZ
-3.9842 dBm

Center Freq
5.200000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.2 GHz
#Res BW 200 kHz

CF Step

#VBW 620 kHz 3.000000 MHz

Total Power 11.5 dBm

Occupied Bandwidth
17.688 MHz
-58.435 kHz
23.02 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

OBW NVNT n20 5200MHz Antl

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[04:56:17 PM Oct 16, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: §.240000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.240000000 GHz

#|FGain:Low Radio Device: BTS

Mkr1 6.240543 GHZ

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.240000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.24 GHz
#Res BW 200 kHz

CF Step
3.000000 MHz
Man

#VBW 620 kHz

Total Power 10.7 dBm

Occupied Bandwidth
17.738 MHz
-43.137 kHz
24.83 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

OBW NVNT n20 5240MHz Antl



Report No.: SSP24100031-3E

FCC ID:2BLR2-CP04G

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.190000000 GHz

#IFGain:Low

-

[05:11:40 PM Oct 16, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 5.190000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Mkr1 5.19291 GHz
-6.1943 dBm

Center Freq
5.190000000 GHz

Span 60 MHz
Sweep 1.333 ms|

Center 5.19 GHz
#Res BW 430 kHz

CF Step

#VBW 1.2 MHz 6.000000 MHz

Total Power 8.90 dBm

Occupied Bandwidth
36.295 MHz
-76.990 kHz
42.64 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

OBW NVNT n40 5190MHz Antl

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[05:13:38 PM Oct 16, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: §.230000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.230000000 GHz

#|FGain:Low Radio Device: BTS

Mkr1 6.231632 GHZ

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.230000000 GHz

Span 60 MHz
Sweep 1.333 ms|

Center 5.23 GHz
#Res BW 430 kHz

CF Step
6.000000 MHz
Man

#VBW 1.2 MHz

Total Power 7.93 dBm

Occupied Bandwidth
36.290 MHz
-38.797 kHz
42.89 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

OBW NVNT n40 5230MHz Antl



Report No.: SSP24100031-3E

FCC ID:2BLR2-CP04G

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.180000000 GHz

#IFGain:Low

-

[04:59:33 PM Oct 16, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 5.180000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.18 GHz
#Res BW 200 kHz

Occupied Bandwidth

Mkr1 5.18123 GHz
-4.6129 dBm

Center Freq
5.180000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#VBW 620 kHz 3.000000 MHz

Total Power 10.9 dBm

17.667 MHz

Transmit Freq Error
x dB Bandwidth

-26.335 kHz
23.84 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT ac20 5180MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.200000000 GHz

#IFGain:Low

. Trig: Free Run

[05:01:30 PM Oct 16, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.200000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.2 GHz
#Res BW 200 kHz

Occupied Bandwidth
17.724 MHz
-63.970 kHz
24.00 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 5.19709 GHz

Center Freq
5.200000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

#VBW 620 kHz

Total Power 10.3 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT ac20 5200MHz Antl



Report No.: SSP24100031-3E

FCC ID:2BLR2-CP04G

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.240000000 GHz

#IFGain:Low

SENSE:PULSE|
Center Freq: §.240000000 GHz

. Trig: Free Run
#Atten: 30 dB

[ [ntl

[05:03:16 PM Oct 16, 2024

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.24 GHz
#Res BW 200 kHz

Occupied Bandwidth
17.683 MHz
-41.643 kHz
23.19 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 620 kHz

Total Power

% of OBW Power
x dB

Mkr1 5.236685 GHz
-6.0005 dBm

Center Freq
5.240000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz

9.49 dBm

99.00 %
-26.00 dB

STATUS.

OBW NVNT ac20 5240MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.190000000 GHz

#IFGain:Low

SENSE:PULSE|
Center Freq: 5.190000000 GHz

. Trig: Free Run
#Atten: 30 dB

[ [ntl

[05:16:01 PM Oct 16, 2024

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.19 GHz
#Res BW 430 kHz

Occupied Bandwidth
36.234 MHz
-70.174 kHz
43.13 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 1.2 MHz

Total Power

% of OBW Power
x dB

Mkr1 6.193954 GHz

Center Freq
5.190000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

6.000000 MHz
Man

8.57 dBm

99.00 %
-26.00 dB

STATUS.

OBW NVNT ac40 5190MHz Antl



Report No.: SSP24100031-3E

FCC ID:2BLR2-CP04G

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.230000000 GHz

#IFGain:Low

-

[05:17:58 PM Oct 16, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: §.230000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Mkr1 6.231878 GHz
-8.0694 dBm

Center Freq
5.230000000 GHz

Span 60 MHz
Sweep 1.333 ms|

Center 5.23 GHz
#Res BW 430 kHz

CF Step

#VBW 1.2 MHz 6.000000 MHz

Total Power 7.55 dBm

Occupied Bandwidth
36.354 MHz
-16.028 kHz
44.53 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

OBW NVNT ac40 5230MHz Antl

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[05:20:43 PM Oct 16, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.180000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.180000000 GHz

#|FGain:Low Radio Device: BTS

Mkr1 6.181227 GHZ

Ref Offset 2.69 dB
Ref 22.69 dBm

Center Freq
5.180000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.18 GHz
#Res BW 200 kHz

CF Step
3.000000 MHz
Man

#VBW 620 kHz

Total Power 11.6 dBm

Occupied Bandwidth
18.976 MHz
-43.542 kHz
23.72 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

OBW NVNT ax20 5180MHz Antl



Report No.: SSP24100031-3E

FCC ID:2BLR2-CP04G

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.200000000 GHz

#IFGain:Low

SENSE:PULSE|
Center Freq: 6.200000000 GHz

. Trig: Free Run
#Atten: 30 dB

[ [ntl

[05:22:35 PM Oct 16, 2024

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.2 GHz
#Res BW 200 kHz

Occupied Bandwidth
18.974 MHz
-28.996 kHz
23.60 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 620 kHz

Total Power

% of OBW Power
x dB

Mkr1 6.197579 GHz
-5.1713 dBm

Center Freq
5.200000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz

11.0 dBm

99.00 %
-26.00 dB

STATUS.

OBW NVNT ax20 5200MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.240000000 GHz

#IFGain:Low

SENSE:PULSE|
Center Freq: §.240000000 GHz

. Trig: Free Run
#Atten: 30 dB

[ [ntl

[05:24:15 PM Oct 16, 2024

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.24 GHz
#Res BW 200 kHz

Occupied Bandwidth
18.946 MHz
-23.131 kHz
23.43 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 620 kHz

Total Power

% of OBW Power
x dB

Mkr1 6.240219 GHZ

Center Freq
5.240000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

9.85 dBm

99.00 %
-26.00 dB

STATUS.

OBW NVNT ax20 5240MHz Antl



Report No.: SSP24100031-3E

FCC ID:2BLR2-CP04G

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.190000000 GHz

#IFGain:Low

-

[05:26:25 PM Oct 16, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 5.190000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Mkr1 5.18691 GHz
-6.4368 dBm

Center Freq
5.190000000 GHz

Span 60 MHz
Sweep 1.333 ms|

Center 5.19 GHz
#Res BW 430 kHz

CF Step

#VBW 1.2 MHz 6.000000 MHz

Total Power 8.76 dBm

Occupied Bandwidth
37.969 MHz
-72.960 kHz
44.85 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

OBW NVNT ax40 5190MHz Antl

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[05:28:46 PM Oct 16, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: §.230000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.230000000 GHz

#|FGain:Low Radio Device: BTS

Mkr1 6.233042 GHZ
-7.5239 dBm

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.230000000 GHz

Span 60 MHz
Sweep 1.333 ms|

Center 5.23 GHz
#Res BW 430 kHz

CF Step
6.000000 MHz
Man

#VBW 1.2 MHz

Total Power 7.59 dBm

Occupied Bandwidth
37.963 MHz
-41.095 kHz
44.21 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

OBW NVNT ax40 5230MHz Antl



Report No.: SSP24100031-3E FCC ID:2BLR2-CP04G

5. Maximum Power Spectral Density Level

Condition | Mode | Frequency (MHz) | Antenna | Conducted PSD (dBm) | Duty Factor (dB) | Total PSD (dBm) | Limit (dBm) | Verdict
NVNT a 5180 Antl -7.02 4.94 -2.08 11 Pass
NVNT a 5200 Antl -7.96 4.92 -3.04 11 Pass
NVNT a 5240 Antl -8.98 4.97 -4.01 11 Pass
NVNT n20 5180 Antl -7.24 5.2 -2.04 11 Pass
NVNT n20 5200 Antl -8.49 5.18 -3.31 11 Pass
NVNT n20 5240 Antl -8.5 5.2 -3.3 11 Pass
NVNT n40 5190 Antl -12.85 4.53 -8.32 11 Pass
NVNT n40 5230 Antl -12.89 311 -9.78 11 Pass
NVNT ac20 5180 Antl -9.18 5.59 -3.59 11 Pass
NVNT ac20 5200 Antl -9.61 5.64 -3.97 11 Pass
NVNT ac20 5240 Antl -10.74 5.64 -5.1 11 Pass
NVNT ac40 5190 Antl -13.09 3.24 -9.85 11 Pass
NVNT ac40 5230 Antl -14.35 4.03 -10.32 11 Pass
NVNT ax20 5180 Antl -7.46 3.01 -4.45 11 Pass
NVNT ax20 5200 Antl -8.33 4.33 -4 11 Pass
NVNT ax20 5240 Antl -9.55 2.72 -6.83 11 Pass
NVNT ax40 5190 Antl -14 4.68 -9.32 11 Pass
NVNT ax40 5230 Antl -14.85 3.72 -11.13 11 Pass




Report No.: SSP24100031-3E FCC ID:2BLR2-CP04G

s Keysight Spectrum Analyzer - Swept SA
500 AC SENSE:PULSE| |
#Avg Type: RMS
PNO: Fast ~—#— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset 2.69 dB
Ref 20.00 dBm

5.195000000 GHz

3.000000 MHz
Auto Man

Freq Offset
0 Hz

Scale Type

Span 30.00 MHz||ESE Lin
#VBW 3.0 MHz* Sweep 1.333 ms (10001 pts

PSD NVNT a 5180MHz Antl

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE| | [04:48:56 PM Oct 16, 2024
#Avg Type: RMS
PNO: Fast ~—#— 1rig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB

Mkr1 5.194 696 GHZ
Ref 20.00 dBm -7.955 dBm

5.216000000 GHz

CF Step
3.000000 MHz
Auto Man

Freq Offset
0 Hz

Scale Type

Span 30.00 MHz||ESE Lin
#VBW 3.0 MHz* Sweep 1.333 ms (10001 pts

PSD NVNT a 5200MHz Antl



Report No.: SSP24100031-3E

FCC ID:2BLR2-CP04G

. Keysight Spa:trum Ana\yzer EiweptSA

50Q

0000000 GHz

PNO: Fast —»—

IFGain:Low

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

Ref Offset 2.68 dB

1LD gBIdw Ref 20.00 dBm

#VBW 3.0 MHz*

Mkr1 5.237 834 GHz
-8.981 dBm

5.266000000 GHz

3.000000 MHz
uto Man

Freq Offset
0 Hz

Scale Type

Lin

Span 30.00 MHz /|5

Sweep 1.333 ms (10001 pts

PSD NVNT a 5240MHz Antl

. Keysight Spectrum Analyzer - Swept SA

PNO: Fast —»—

IFGain:Low

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

[04:53:00 PM Oct 16, 2024

Trig: Free Run
#Atten: 30 dB

Ref Offset 2.69 dB

1LD gBIdw Ref 20.00 dBm

#VBW 3.0 MHz*

Mkr1 5.177 870 GHz
-7.241 dBm

5.195000000 GHz

CF Step
3.000000 MHz
uto Man

Freq Offset
0 Hz

Scale Type

Lin

Span 30.00 MHz /|5

Sweep 1.333 ms (10001 pts

PSD NVNT n20 5180MHz Antl



Report No.: SSP24100031-3E

FCC ID:2BLR2-CP04G

. Keysight Spa:trum Ana\yzer EiweptSA

50Q

0000000 GHz

PNO: Fast —»—

IFGain:Low

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

Ref Offset 2.68 dB

1LD gBIdw Ref 20.00 dBm

#VBW 3.0 MHz*

5.216000000 GHz

3.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Lin

Span 30.00 MHz /|5

Sweep 1.333 ms (10001 pts

PSD NVNT n20 5200MHz Antl

. Keysight Spectrum Analyzer - Swept SA

PNO: Fast —»—

IFGain:Low

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

[04:56:38 PM Oct 16, 2024

Trig: Free Run
#Atten: 30 dB

Ref Offset 2.68 dB

1LD gBIdw Ref 20.00 dBm

#VBW 3.0 MHz*

5.266000000 GHz

CF Step
3.000000 MHz
uto Man

Freq Offset
0 Hz

Scale Type

Lin

Span 30.00 MHz /|5

Sweep 1.333 ms (10001 pts

PSD NVNT n20 5240MHz Antl



Report No.: SSP24100031-3E

FCC ID:2BLR2-CP04G

. Keysight Spa:trum Ana\yzer EiweptSA

50Q

0000000 GHz

PNO: Fast —»—

IFGain:Low

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

Ref Offset 2.68 dB

1LD gBIdw Ref 20.00 dBm

#VBW 3.0 MHz*

5.220000000 GHz

6.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Lin

Span 60.00 MHz /|5

Sweep 1.333 ms (10001 pts

PSD NVNT n40 5190MHz Antl

. Keysight Spectrum Analyzer - Swept SA

PNO: Fast —»—

IFGain:Low

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

[05:13:58 PM Oct 16, 2024

Trig: Free Run
#Atten: 30 dB

Ref Offset 2.68 dB

1LD gBIdw Ref 20.00 dBm

#VBW 3.0 MHz*

Mkr1 5.232 958 GHz
-12.885 dBm

5.260000000 GHz

CF Step
6.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Lin

Span 60.00 MHz /|5

Sweep 1.333 ms (10001 pts

PSD NVNT n40 5230MHz Antl



Report No.: SSP24100031-3E

FCC ID:2BLR2-CP04G

' Keysight Spa:trum Ana\yzer EiweptSA
50 Q SENSE:PULSE
00000 GHz )
PNO: Fast ~—#— 1rig: Free Run
IFGain:Low #Atten: 30 dB

#Avg Type: RMS
Avg|Hold: 100100

Ref Offset 2.69 dB

1LD gBIdw Ref 20.00 dBm

#VBW 3.0 MHz*

5.195000000 GHz

3.000000 MHz
Auto Man

Freq Offset
0 Hz

Scale Type

Span 30.00 MHz||ESE Lin
Sweep 1.333 ms (10001 pts

PSD NVNT ac20 5180MHz Antl

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE

PNO: Fast ~—»— 1rig: Free Run
IFGain:Low #Atten: 30 dB

[05:01:51 PM Oct 16, 2024

#Avg Type: RMS
Avg|Hold: 100100

Ref Offset 2.68 dB

1LD gBIdw Ref 20.00 dBm

#VBW 3.0 MHz*

5.216000000 GHz

CF Step
3.000000 MHz
Auto Man

Freq Offset
0 Hz

Scale Type

Span 30.00 MHz |55 Lin
Sweep 1.333 ms (10001 pts

PSD NVNT ac20 5200MHz Antl



Report No.: SSP24100031-3E

FCC ID:2BLR2-CP04G

. Keysight Spa:trum Ana\yzer EiweptSA

50Q

0000000 GHz
PNO: Fast —»—
IFGain:Low

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

Ref Offset 2.68 dB

1LD gBIdw Ref 20.00 dBm

Span 30.00 MHz

#VBW 3.0 MHz* Sweep 1.333 ms (10001 pts

5.266000000 GHz

3.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Log Lin

PSD NVNT ac20 5240MHz Antl

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

[05:16:19 PM Oct 16, 2024

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Offset 2.68 dB

1LD gBIdw Ref 20.00 dBm

Span 60.00 MHz

#VBW 3.0 MHz* Sweep 1.333 ms (10001 pts

5.220000000 GHz

CF Step
6.000000 MHz
uto Man

Freq Offset
0 Hz

Scale Type

Log Lin

PSD NVNT ac40 5190MHz Antl



Report No.: SSP24100031-3E

FCC ID:2BLR2-CP04G

. Keysight Spa:trum Ana\yzer EiweptSA

50Q

0000000 GHz
PNO: Fast —»—
IFGain:Low

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

Ref Offset 2.68 dB

1LD gBIdw Ref 20.00 dBm

Span 60.00 MHz

#VBW 3.0 MHz* Sweep 1.333 ms (10001 pts

5.260000000 GHz

6.000000 MHz

uto Man

Freq Offset
0 Hz

Scale Type

Log Lin

PSD NVNT ac40 5230MHz Antl

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

[05:21:02 PM Oct 16, 2024

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Offset 2.69 dB

1LD gBIdw Ref 20.00 dBm

nnmu [ T

Lkl

-
I
I ---IWM
I .
I
I

Span 30.00 MHz

#VBW 3.0 MHz* Sweep 1.333 ms (10001 pts

5.195000000 GHz

CF Step
3.000000 MHz

uto Man

Freq Offset
0 Hz

Scale Type

Log Lin

PSD NVNT ax20 5180MHz Antl



Report No.: SSP24100031-3E

FCC ID:2BLR2-CP04G

. Keysight Spectrum Analyzer - Swept SA

500 AC

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Offset 2.68 dB
Ref 20.00 dBm

i
Ml

Span 30.00 MHz

#VBW 3.0 MHz* Sweep 1.333 ms (10001 pts

5.216000000 GHz

3.000000 MHz

Auto Man

Freq Offset
0 Hz
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6. Band Edge
Condition Mode Frequency (MHz) Antenna Max Value (dBc) Limit (dBc) Verdict
NVNT a 5180 Antl -32.55 -27 Pass
NVNT a 5240 Antl -41.39 -27 Pass
NVNT n20 5180 Antl -31.7 -27 Pass
NVNT n20 5240 Antl -41.21 -27 Pass
NVNT n40 5190 Antl -35.1 -27 Pass
NVNT n40 5230 Antl -41.71 -27 Pass
NVNT ac20 5180 Antl -31.78 -27 Pass
NVNT ac20 5240 Antl -39.98 -27 Pass
NVNT ac40 5190 Antl -32.27 -27 Pass
NVNT ac40 5230 Antl -37.42 -27 Pass
NVNT ax20 5180 Antl -33.6 -27 Pass
NVNT ax20 5240 Antl -384 -27 Pass
NVNT ax40 5190 Antl -30.14 -27 Pass
NVNT ax40 5230 Antl -40.89 -27 Pass
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7. Conducted RF Spurious Emission

Condition Mode Frequency (MHz) Antenna Max Value (dBc) Limit (dBc) Verdict
NVNT a 5180 Antl -29.23 -27 Pass
NVNT a 5200 Antl -28.81 -27 Pass
NVNT a 5240 Antl -29.36 -27 Pass
NVNT n20 5180 Antl -28.68 -27 Pass
NVNT n20 5200 Antl -28.81 -27 Pass
NVNT n20 5240 Antl -29.19 -27 Pass
NVNT n40 5190 Antl -2941 -27 Pass
NVNT n40 5230 Antl -28.26 -27 Pass
NVNT ac20 5180 Antl -29.32 -27 Pass
NVNT ac20 5200 Antl -28.88 -27 Pass
NVNT ac20 5240 Antl -29.9 -27 Pass
NVNT ac40 5190 Antl -29.11 -27 Pass
NVNT ac40 5230 Antl -28.87 -27 Pass
NVNT ax20 5180 Antl -28.59 -27 Pass
NVNT ax20 5200 Antl -29.14 -27 Pass
NVNT ax20 5240 Antl -29.57 -27 Pass
NVNT ax40 5190 Antl -28.54 -27 Pass
NVNT ax40 5230 Antl -29.19 -27 Pass
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